CPD18/20L2
CPD18/20FVL
CPD15/18/20TVL

Counterbalance Lift Truck
Parts Manual
FEEIIXEF

T H B x

CCCCCCCCCCCCC



PARTS ORDERING INSTRUCTIONS

HOW TO ORDER PART LIST

When you order, supply the part number, quantity, model and serial numbers of your The Index, describes the item on the figure you are looking at. The Part No. is a

machine. Supplying this information will assure prompt, efficient handing of your numerical description of the item and the part ordering number. The Part Name is a

order. description of the part number in alphabetical form. The No. is the quantity used on
the machine.

Since your dealer carries many parts in stock and maintains up-to-date prices on all
parts, he will be able to process your order immediately. If, for some reason, the part
is not in stock, he will order it from the factory. In either event, he maintains a current
file of service manuals, which give all available parts ordering or technical

information.

WHERE TO ORDER
Always order parts from the dealer who sold you your electric forklift . If it is necessary
for the dealer to order parts from the factory, he is able to get prompt service for you.

Parts are shipped in accordance with shipping instructions given on the order.

INSTRUCTIONS FOR RETURNING PARTS
Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without
prior approval . We cannot accept responsibility for parts returned without

authorization.

If you have some parts which must be returned, contact your dealer. If he believes
parts should be returned, he will arrange for authorization to return the parts.

CHANGES

When changes are made to the machine, revised pages for this manual will be issued.
These pages must be inserted in your parts manual as soon as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause

you to order wrong parts.



FHT
ELHITH

AT, EHERMIETNR S, BE, MSNFIS. REXSE
L AE A% DRAUE A (T 00 S0 ) R R

FONE 2R AR 2 TR0 L, 10 B ZORREITA FF A 2 Bof i, Bk
filt o RARMAE FRIE AT T 75 R o AR AN SR SR AL, A7 B A A FA, A e
NEITE . TERE KRS, T REEEA — MRS TS, R R K
TR MG B HARLE B

T R

HEF IR, HR ES SR X MM T . R A
TR FRTW A, ARSI BRI SS . RAEERITIAE S, RS X B 3%
PR & e ehr .

FFHRE WA

—RAEOLT, BUSEHISRR, IBIE M F A BA SRR, —ASHA R .
&MTAﬂaﬁ%LPﬂWLLL%mT#ﬁA

WRIEA R EHRIE, WK RE IR . A LM R T LURIE
W22 2 HER AL BRI I AT

BAREH

AXEHAR EABE, EAFRIMBIERSERRT. DEEIXLEEIET,
& EAL AT EA IR RIS T AT o 35500 R SR T AT AE
PRI YR TS T R R

THiE

Index fifiid 2 AR A L, EAEZHRIIIH . Part No 2 F 1K) — RAIHAME

[T 515 . Part Name J& S0 O 20 id

o No AR 1 Z 2 3 4= A K



HOW TO READ PARTS MANUAL
BRI H 3

Tip 1:

A: The part of Index 10 is chosen by different tongue of the same series type.

B: The part of Index 7 is Optional.

C: The number of Index 40 is chosen by the actual requirements.

D: The part of Index 34 is cancelled because of the design perfect , and there is an new part

which is make the use more perfect.

Index Part No. Part Name No. | Applied Date Remark
s S |THEk &= | EHAS fiipa
10 3218-130000-00 |Counter Weight TS 1 CPD18TY
10 3220-130000-00 |Counter Weight TS 1 CPD20TY
A > |10 3216-130000-00 |Counter Weight TS 1 CPDI6TY
10 3215-130000-00 |Counter Weight S 1 CPDI1STY
10 3213-130000-00 |Counter Weight S 1 CPDI13TY
7 3218-800001-10 |Fark & 1 100740920
B |:> 7 3216-800001-20 |Fark WE 1 1004071070
7 3218-800001-30 |Fark e 1 100%40°1150
7 3218-800001-40 |Fark WE 1 1004071200
C \_> 40 3218-332002-00 | Collar EHER Req
DI::> 34 | 01| 3218-330005-A0 | Switch SohMEn T = 4 Cancelled
02| CK11-56003-00 [JC100 Switch  #EHETF% 4




E: The part of Index 19 has an Applicability,because it's our policy to constantly improve our

Index Part Neo. Part Name Mo. | Applied Date Remark
products. s s | FHEKR &= | AHHS s
E-1: Record by time E [:> 19|01 |3218-113000-00 | Gas Spring SEECRER | 053011
- 053011 :Ending onMay 30, 2011. 02 | 3218-113000-04 |Gas Spring SHEETER 1 |053011-
053011- :Beginning onMay 30, 2011.
E-2: Record by serial number F > |7 101] 2125-410004- |Cap T 1 | -52016344
02 | 2125-410004- | Cap FE 1 |$2016345-
8 0000-000084- |Ring Wiper  F- 1

-52016344 : Ending atS2016344 91 1 0000-000370- [O-ring O BEHH 1
S2016345- : Starting at S2016345
There are three types of serial number: 'ﬂ'
1) 1 (LETTER)+7 (NUMBERS)
Applied Date: Up to February 1,2015 MTRUCK NO.

LETTER

TRUCK TYPE
(E/SIF)
2) 1 (LETTER)+ 8 (NUMBERS) +
Applied Date: From February 1,2015 to June 1,2015
INUMBER _ tRUCK NO.
LETTER
TRUCK TYPE
(E/S/B/DIF)
3) 1 (NUMBER)+ 8 (NUMBERS)
Applied Date: From June 1,2015 'ﬂ-
INUMBER _ rRuUCK NO.
NUMBER
TRUCKTYPE
(1/213/4/5/6)



Index PartNo. Part Name Mo. | Applied Date Remark
Hi s S | EHEEK & | EHAS fipa
A FIRERA, 75 10 RIEA FAL 3T %R .
10 3218-130000-00 |Counter Weight  F&E 1 CPD18TY
10 3220-130000-00 |Counter Weight  F&E 1 CPD20TY
A > |10 3216-130000-00 |Counter weight  F&E 1 CPDIETY
10 3215-130000-00 |Counter Weight  F&E 1 CPDI15TY
10 3213-130000-00 |Counter weight  F&E 1 CPD1STY
7 3218-800001-10 |Fark WE 1 100407920
e L I - e A+
B: JF 5 7 JRZ T LA SR T s B |l oemoearok L 1 R
7 3218-800001-30 |Fark HE 1 10074071150
7 3218-800001-40 |Fark X 1 10074071200
C: 55 40 Rz T HRIHEA bR R g .
40 3218-332002-00 | Callar TEER Req

DI::> 34| 01| 3218-330005-A0 | Switch RSO 4 Cancelled

D: 75 34 Fon i Tt se 2k, BOEIFdH R4 84, . 02| cK11-56003.00 [JC100 Switch  1EHETEE 4

Vi



E: 55 19 Rz EMA — & R (BRI BROSBA AW AT 7 S T2

E-1:  HIWEdxR
- 053011 k% 201145 30 H
053011- :j24hT 201145 /1 30 H

E-2: HF4I5idx

-S2016344 : #7415 S2016344
$2016345- : jEUffFA)S S2016345

B=MFsS A

1)1 CERD +7 (5
EARE: #uER 201542 A1 H

2)1 (580 +8 (B

G R 20152 1 HE 201546 71 H

3)1 B +8 ()
ERNE: 201546 1 HES

Index Part Neo. Part Name Mo. | Applied Date Remark
s THES | TSR &= | AHHS s
E [:> 19| 01|3218-113000-00 |Gas Spring SHERZER 1 -053011
02 |3218-113000-04 |Gas Spring TS ERER 1 |053011-
F > | 7 101] 2125-410004- |Cap FE 1 -52016344
02| 2125-410004- |Cap FhEE 1 |S2016345-
8 0000-000084- |Ring Wiper B -FE 1
g 0000-000370- | Cring O R 1
_— BF rmige
ERRE
(E/SIF)
. BT cmms
EHEE
(E/S/B/D/F)
i
- BE swmms
_?.
LA EE S5
(1/2/3/415/6)

Vil




Tip 2

A: Section 0102 is the original version.

B: Section 010201 is the version that some parts in the Section 0102 have been changed.

C: Section 010202 is the version that some parts in the Section 010201 have been changed.
When you order,Please locate specific parts information of your truck by the Applied Date of

parts in each version.

I

2

B15 0102 TR

5 010201 FoRAEFUAIA (85 0102) FEAAHIAEE

D BT 010202 FOR(EAEEMA (15010201 EEAHEHIAEE.

SEATIITAEI , AR AR AR AR rh A P I TR W 65 7 I 2 T P £ 8

QO B >

Vil

0102 Overhead Guard

=

L2

B

010201 Overhead Guard

gieali |

T—=

Ce

010202 Overhead Guard
Z2




Index H 3¢

0101 Wide-View 2-Stage Mast Lifting Part G5 ALEF T I TZEAEETF I ..ottt ettt ettt s et et et et e s e e et et et et et et e s et e st et esesetesesesesesesesesesesetesesesasesetesasans 1
0102 WiIde-VIEW 2-Stage Mast i ET Tl I T2 . iii ettt ettt ettt st et e te st e te st e te st ete st ete s e et e saeseeeeseeseseeseseeb e e e b e s ebeseeseeeesese et e eees e eses e eseseeRes e e b e e ebeneebessebessebeneeseesesensesesseseaseneateneas 5
0103 Wide-View 2-Stage Mast Fork Frame Assembly F& AR 20 I TR T8 TAE I I 1ovveveeireieete ettt ettt ettt ettt ettt et e et e st et e s e et e ss et e et eseeses s ebeseebese et e s ebessebessebessebessebessesessesesseseebesnaresnas 8
0104 Tilt CyYNNAEE fFARIHIEL .....veveeeeeeetee et ettt et et et ee et et etet et eu et et eteteseseseeetetes et eeeeseeseseseseseeeseseseseseeeseseseseeeteseseseseeeeeseseseseseseseseseseeesesesesesseetesesesesesesesesesesseeseseseseseenseseseseseeeeesesesesnensesesesesreneneas 1
0105 Wide-View 2-Stage Mast Lift Cylinder i Ml ET T T TR TFTHEL ..o oottt ettt ettt e e e et e s e s et et e e e s e s e s e s e s e s et e s et e s et et e s e s an e s e asasananananasasanas 3
0106 Wide-View 2-Stage Mast Oil Pipe System FiMlEF gl I TS 222 ..o e i e ittt ettt sttt sttt st s e s te e et et ebe st ete st et e se et e seetese et e et es e e s es e e s e st e s e e eb e e ebeseebeseetesseseseesesseseasenenteneas 5
0201 Full Free 3-Stage Mast Lifting Part 4 F B 2 T TR THZHAE ..ottt ettt ettt ettt et e ettt et e e e et et et et e e et et et et e et et et et et et e e e e et et et e s e s e e et et e e et esneeeetesenen 7
0202 FUIl Free 3-Stage Mast 4 H ] 128 . oottt ettt ettt ettt et et et ae et et e s e et et et et et e s et et e se s et e s es e s et et et e st es et esess s et esesess et et et essesetesess s etesesess et et et easasetetess s etetesnseetasesennaes 18
0203 Full Free 3-Stage Mast Fork Frame Assembly 4= F FH =20 T THE T TUBEIL c.o.vovevieieeeeeceeee ettt ettt ettt s st e st e ss s e s e b e e e st esess st esese et et et ese s e st ese e st sesens s 22
0204 Full Free 3-Stage Mast Free Lift CyliNder 45 HT 2l T2 TE FFL .oooieieeeeeeeeeee ettt e s e e e e e s ee e e s s esen e s s s eeen s s s s enenen s s s s en s s s anenenan s s s an s e 24
0205 Full Free 3-Stage Mast Lift Cylinder 4 HT =2 TR THIET ....ooveie ettt ettt ettt et et e s et et et e ae et et et et e et e s et es e s et e tesese s et esee e s et etes e s et etesess s et et eseas st eseseaseseteseenannn 26
0206 Full Free3-Stage Mast Hose ASSEMDIY 4 E HH 2 T T IR U v ovee ettt ettt et e et e e et e e et e e e e et e e e e e e e et e e e e e e et ee et et e e e et e e e en s eeeeeee e et et et e e s eeeteen e seneeenenseseneeneas 28
0207 Full Free3-Stage Mast The Third Hose Assembly 4= F FH =21 1028 T BRI JEUM ooveve ettt ettt ettt s et et e s st s et e e es s es e s s et s e se s st ese s esesesean s s 31
0208 Full Free3-Stage Mast The Fourth Hose Assembly 4= F H = 2% [ TAE S TUBRIHIZET S c.e.vveveece ettt ettt ettt ettt a s e s e s st e s ese s s et ese e s s esese et sesese s s ne 33

0D 0 RS i =Y Y L S T SR B R L 22RO 35



0101 Wide-View 2-Stage Mast Lifting Part

RUWF R4 EF A4

i/




0101 Wide-View 2-Stage Mast Lifting Part

TS 1A THA A

Index Part No. Part Name No. Applied Date Remark
i) LG5 LA K i T H 3 #E
1 0000-000305-00 Bolt M10%1.25x20 [y 4

2 0000-000063-00 Lockwasher ®10 e

3 0000-000547-00 Flatwasher ®10 T 4

4 3218-114000-0A Shaft e L 2

5 3231-850000-00 Tilt Cylinder BRI T 2 H<<4000mm

5 3231-860000-00 Tilt Cylinder BRI L 2 H=4000mm

6 3112-800019-10 Chain Pulley L Sk

7 0000-000183-00 Collar 35 AR 2

8 3231-800100-1A-01 Chain Assembly i 95957 2 H=2000mm 75 Pitch

8 3231-800100-1A-02 Chain Assembly 95957 2 H=2500mm 89 Pitch

8 3231-800100-1A-03 Chain Assembly BEA 2 H=2700mm 93 Pitch

8 3231-800100-1A-04 Chain Assembly BEA 2 H=3000mm 101 Pitch

8 3231-800100-1A-05 Chain Assembly BEA 2 H=3300mm 109 Pitch

8 3231-800100-1A-06 Chain Assembly B 2K SR 2 H=3500mm 115 Pitch

8 3231-800100-1A-07 Chain Assembly B SR SR 2 H=3600mm 117 Pitch

8 3231-800100-1A-08 Chain Assembly BEA 2 H=4000mm 131 Pitch

8 3231-800100-1A-09 Chain Assembly i 95957 2 H=4250mm 137 Pitch

8 3231-800100-1A-10 Chain Assembly i 95957 2 H=4500mm 143 Pitch

9 0000-001012-00 Bearing KR 2

10 0000-000849-00 Seal ©47 FLAEE 2

11 302000000464 Screw M14X60 WRET 4

12 3231-410000-10-01 Lift Cylinder Bukiin 2 H=2000mm, See 0105

12 3231-410000-10-02 Lift Cylinder kN 2 H=2500mm, See 0105

12 3231-410000-10-03 Lift Cylinder bUKiiN 2 H=2700mm, See 0105

12 3231-410000-10-04 Lift Cylinder kN 2 H=3000mm, See 0105




12 3231-410000-10-05 Lift Cylinder kN 2 H=3300mm, See 0105
12 3231-410000-10-06 Lift Cylinder kN 2 H=3500mm, See 0105
12 3231-410000-10-07 Lift Cylinder kN 2 H=3600mm, See 0105
12 3231-410000-10-08 Lift Cylinder pukiis 2 H=4000mm, See 0105
12 3231-410000-10-09 Lift Cylinder pukiis 2 H=4250mm, See 0105
12 3231-410000-10-10 Lift Cylinder pukiis 2 H=4500mm, See 0105
13 3231-800001-00 Copper Sleeve g e 2

14 3231-810013-00 Fixed Plate AMTIEET [ E AR 2

15 3125-800001-00-05 Fork i34 2 122*40*1070mm

15 3125-800001-00-02 Fork 94 2 122*40*920mm

15 3320-590001-00-03 Fork ied 2 122*40*1150mm

15 3125-800001-00-09 Fork X 2 122*40*1220mm

15 3320-590001-00-05 Fork "X 2 122*40*1370mm

15 3125-800001-00-13 Fork X 2 122*40*1500mm

15 3125-800001-00-15 Fork X 2 122*40*1600mm

15 3125-800001-00-25 Fork 94 2 122*40*1700mm

15 3125-800001-00-18 Fork 94 2 122*40*1820mm

15 3125-800001-01 Fork i34 2 122*40*1900mm

15 3125-800001-00-20 Fork i34 2 122*40*2000mm

15 3125-800001-00-22 Fork 34 2 122*40*2200mm

15 3218-800001-10-02 Fork i34 2 100*40*920 mm

15 2125-630001-00-01 Fork i34 2 100*40*1070mm

15 3218-800001-10-06 Fork i 2 100*40*1100mm

15 2125-630001-00-06 Fork X 2 100*40*1150mm

15 3218-800001-10-09 Fork X 2 100*40*1220mm

15 3218-800001-10-11 Fork 94 2 100*40*1370mm

15 2125-630001-00-16 Fork X 2 100*40*1520mm

15 3218-800001-10-17 Fork "X 2 100*40*1800mm

16 2125-630001-10 Pin assembly FRIRE SR 2




17 See 0103 Fork Frame P 1

18 3112-721000-BO Baffle PR R 1 42in

18 3112-721000-B0-02 Baffle PR R 1 48in

18 3112-721000-B0-03 Baffle PR 1 60in

19 3120-600001-00 Guide Plate R 2

20 3625-800006-30 Washer SRR R 2

21 0000-000375-00 Bolt M16x%35 HEAE 2

22 0000-000191-00 Lockwasher ®16 A 2

23 3112-130000-00 Shaft IV 22 R R 2

24 3231-800006-30 Cylinder Hoop UL OF 2

25 3231-800007-30 Cylinder Hoop 1 fT 4 2

26 301002000014 Bolt M8x20 R 4

27 304000000052 Lockwasher ®8 PAL 4

28 304000000040 Flatwasher ®8 P 4

29 304000000054 Lockwasher ®14 4

30 | |2415-600018-10 Sensor Bracket 1 |2311100107- BGD-21-008517
31| |2125-500003-00 Micro Switch 1 2311100107- BGD-21-008517
32 | |202800000003 Screw M5x12 4 2311100107- BGD-21-008517
33 | |301016000003 Screw M8x20 4 2311100107- BGD-21-008517
34| 304000000052 Lockwasher ®8 4 |2311100107- BGD-21-008517
35 | |304000000040 Flatwasher ©8 4 |2311100107- BGD-21-008517
36 | |2415600016-1C Limit switch action plate 1 [2311100107- BGD-21-008517
37 | 3214:627000-00 Lifting limit switch hamess 1 2311100107- BGD-21-008517
38 | 503070000913 Retype clip 1 2311100107- BGD-21-008517
39 | |302003000004 Screw M6x16 1 |2311100107- BGD-21-008517
40 |  |202800000025 Double steel wire clamp 2 For CPD18/20L2
41| |B142565000100 Dust cover 2 For CPD18/20L2
42 | |202800000218 Hose Clamp 2 For CPD18/20L2




0102 Wide-View 2-Stage Mast
kL e




0102 Wide-View 2-Stage Mast
T 2RI

Index Part No. Part Name No. Applied Date Remark
i) kel TR Bk EH #E
1 | 01 [3231-810000-10-01 Outside Mast HMIBE 1 -2301000311 | H=2000mm

02 |3231-810000-1A-01 Outside Mast HMIBE 1 2301000312- H=2000mm, BGD-21-004457
1 | 01 |3231-810000-10-02 Outside Mast A5 1 -2301000311 [ H=2500mm

02 |3231-810000-1A-02 | Outside Mast CANRE 1 2301000312- H=2500mm, BGD-21-004457
1 | 01 |3231-810000-10-03 Outside Mast PR 1 -2301000311 | H=2700mm

02 |3231-810000-1A-03 | Outside Mast HMIBE 1 2301000312- H=2700mm, BGD-21-004457
1 | 01 |3231-810000-10-04 Outside Mast HMIBE 1 -2301000311 | H=3000mm

02 |3231-810000-1A-04 | Outside Mast HMIBE 1 2301000312- H=3000mm, BGD-21-004457
1 | 01 |3231-810000-10-05 Outside Mast AMIBE 1 -2301000311 [ H=3300mm

02 |3231-810000-1A-05 |Outside Mast CANRE 1 2301000312- H=3300mm, BGD-21-004457
1 | 01 |3231-810000-10-06 Outside Mast PR 1 -2301000311 | H=3500mm

02 |3231-810000-1A-06 | Outside Mast HMIBE 1 2301000312- H=3500mm, BGD-21-004457
1 | 01 |3231-810000-10-07 Outside Mast HMIBE 1 -2301000311 | H=3600mm

02 |3231-810000-1A-07  |Outside Mast HMIBE 1 2301000312- H=3600mm, BGD-21-004457
1 | 01 |3231-810000-10-08 Outside Mast A5 1 -2301000311 | H=4000mm

02 |3231-810000-1A-08 |Outside Mast CANRE 1 2301000312- H=4000mm, BGD-21-004457
1 | 01 |3231-810000-10-09 Outside Mast CANRE 1 -2301000311 | H=4250mm

02 |3231-810000-1A-09 | Outside Mast HMIBE 1 2301000312- H=4250mm, BGD-21-004457
1 | 01 |3231-810000-10-10 Outside Mast HMIBE 1 -2301000311 | H=4500mm

02 |3231-810000-1A-10 | Outside Mast HMIBE 1 2301000312- H=4500mm, BGD-21-004457
2 | 01 |3231-820000-10-01 Inside Mast M58 1 -2301000311 | H=2000mm

02 |3231-820000-1A-01 Inside Mast SINES 1 2301000312- H=2000mm, BGD-21-004457
2 | 01 |3231-820000-10-02 Inside Mast SINEX 1 -2301000311 | H=2500mm

02 |3231-820000-1A-02 |Inside Mast W58 1 2301000312- H=2500mm, BGD-21-004457
2 | 01 |3231-820000-10-03 Inside Mast W58 1 -2301000311 | H=2700mm

02 |3231-820000-1A-03 |Inside Mast WII5E 1 2301000312- H=2700mm, BGD-21-004457




01 [3231-820000-10-04 Inside Mast W58 -2301000311 | H=3000mm
02 [3231-820000-1A-04 Inside Mast M58 2301000312- H=3000mm, BGD-21-004457
01 [3231-820000-10-05 Inside Mast M58 -2301000311 | H=3300mm
02 [3231-820000-1A-05 Inside Mast M58 2301000312- H=3300mm, BGD-21-004457
01 [3231-820000-10-06 Inside Mast M5 -2301000311 | H=3500mm
02 [3231-820000-1A-06 Inside Mast M5 2301000312- H=3500mm, BGD-21-004457
01 [3231-820000-10-07 Inside Mast W58 -2301000311 | H=3600mm
02 [3231-820000-1A-07 Inside Mast W38 2301000312- H=3600mm, BGD-21-004457
01 [3231-820000-10-08 Inside Mast W38 -2301000311 | H=4000mm
02 [3231-820000-1A-08 Inside Mast M58 2301000312- H=4000mm, BGD-21-004457
01 [3231-820000-10-09 Inside Mast M5 -2301000311 | H=4250mm
02 [3231-820000-1A-09 Inside Mast M5 2301000312- H=4250mm, BGD-21-004457
01 [3231-820000-10-10 Inside Mast W5 -2301000311 | H=4500mm
02 [3231-820000-1A-10 Inside Mast M58 2301000312- H=4500mm, BGD-21-004457
2415-612000-1B Roller wRE




0103 Wide-View 2-Stage Mast Fork Frame Assembly
RUEF — R4 R BR

1 (Option)




0103 Wide-View 2-Stage Mast Fork Frame Assembly
AL 1B R R

Index Part No. Part Name No. Applied Date Remark
K5 i) EIFATR Ho TEH H ik
1 | 01 |3231-841000-60 Sideshifter MBS A 1 -2301000311 | See 0209
02 [3231-841000-6A Sideshifter P E M 2 1 |2301000312- See 0209, BGD-21-004457
1 | 01 |3231-841000-10 Fork Frame P X 1 -2301000311 | Option
02 [3231-841000-1A Fork Frame T 1 |2301000312- Option, BGD-21-004457
2 2415-612000-1B-01 | Roller R 6
3 0000-000913-00 Bolt M10x40 I 4
4 0000-000063-00 Lockwasher ®10 R 4
5 0000-000007-00 Flatwasher ®10 PR Req.
6 3625-843000-30 Side Roller MR%S 2
7 3316-512000-20-01 | Side Roller HE R HRRC 4







0104 Tilt Cylinder

TR L
Index Part No. Part Name No Applied Date Remark
i) kel EE R e i T H 3 ik
1 / Seal 63%53x6 T LB A 2
2 / Wear Ring 63x58x20 X 1
3 / Seal 30x40x6 T FE T 3 1
4 / Seal 30x40x3A il 1
5 / O-Sing 63x3.1 O Y 1
6 / Dust Seal 30x38x5.8/8 75 2 el 1
7 / 0O-Sing 65%2.65 O Y 1
- 3031.0XG Seal kit for cylinder AR EEEEDN .
(Include item1,2,3,4,5,6,7) (% 1,2,3,4,5,7)




0105 Wide-View 2-Stage Mast Lift Cylinder

F I AGE T

RUEF—

M) /{




0105 Wide-View 2-Stage Mast Lift Cylinder

T =24 1A T i

Index Part No. Part Name No. Applied Date Remark
P F S T4 o & H #
1 / Dust Seal D35X43X5/6.5 [l 1
2 / O-Ring D50 X 2.4 O AU H 1
3 / Wearing 45X 40X 15 X 1
4 / Seal D45X35X6 P 1
5 / Snap Ring 45X 35X 2 =l 1
Seal kit for cylinder (Include JHELEIEA (5
KIT 3231-2BG2 1
item1,2,3,4,5) 1,2,3,4,5)




RUF R RS

0106 Wide-View 2-Stage Mast Oil Pipe System

S
e



0106 Wide-View 2-Stage Mast Oil Pipe System

T — 1A R G

Index Part No. Part Name No Applied Date Remark
K5 S FFA IR Ho G ik
1 3215-860400-10 Flow Regulator 35 7% 1
2 306002000021 O-Ring 17x2.65 O L 2
3 3215-861300-30 Oil Pipe Il FRTHEL =3d A 11 1
4 2701-202000-00 Connector M20x1.5-M20x1.5 Bk 1
0000-000366-00 Washer 22 HaHRpE 1
6 3215-860600-30 Three way FRTHL = w1 1




0107 Wide-View 2-Stage Mast Side Shifter Piping(Triple valve)
SR 2T ()

To Attachments Hose
ERAWY

i
==

To Aaatchments
ERA




0107 Wide-View 2-Stage Mast Hose Assembly(Triple valve)

TERLEF — 2R 1 1AM it B (= 35K)

Index Part No. Part Name No. Applied Date Remark
K5 i) EIEATIR Ho & H Y ik

1 302001000024 Screw M8x16 R4 2 EP20230626

2 304000000052 Lockwasher ©8 R 2 EP20230626

3 304000000040 Flatwasher ®8 PR 2 EP20230626

4 3215-860100-1A-03 | Oil Pipe 28 TR MIF 2 H=2700mm EP20230626

4 3215-860100-1A-04 | Oil Pipe SRR 2 H=3000mm EP20230626

4 3215-860100-1A-05 | Oil Pipe eI IHAN R 2 H=3300mm EP20230626

4 3215-860100-1A-07 | Oil Pipe SRI TN R 2 H=3600mm EP20230626

5 3215-800003-10 Double Tube Round % B 1 EP20230626

6 3215-800010-10 Tube Axle BUE RN 1 EP20230626

7 3218-724000-00 Metal Tube LA 1 EP20230626

8 3215-860300-10 Connector M14x1.5-M14x1.5 3L 2 EP20230626

9 301002000128 Bolt M12x80 B 1 EP20230626

10 304008000004 Lockwasher ®12 Pk 1 EP20230626

1 304000000009 Flatwasher ®12 PN 1 EP20230626




0108 Wide-View 2-Stage Mast Side Shifter Piping(Fourth valve)
T ANET 21 BRI % (B VU HK)

To Attachments Hose

ERANE

i
.=

To A@atchments
HRA




0108 Wide-View 2-Stage Mast Hose Assembly(Fourth valve)

FEALET = 2T A0 FS i (B DY 1K)

Index Part No. Part Name No. Applied Date Remark
K5 i) EIEATIR Ho & H Y ik

1 302001000024 Screw M8x16 R4 2 EP20230626

2 304000000052 Lockwasher ©8 R 2 EP20230626

3 304000000040 Flatwasher ®8 PR 2 EP20230626

4 3215-860100-1A-03 | Oil Pipe 28 TR MIF 2 H=2700mm EP20230626

4 3215-860100-1A-04 | Oil Pipe SRR 2 H=3000mm EP20230626

4 3215-860100-1A-05 | Oil Pipe eI IHAN R 2 H=3300mm EP20230626

4 3215-860100-1A-07 | Oil Pipe SRI TN R 2 H=3600mm EP20230626

5 3215-800003-10 Double Tube Round % B 1 EP20230626

6 3215-800010-10 Tube Axle BUE RN 1 EP20230626

7 3218-724000-00 Metal Tube LA 1 EP20230626

8 3215-860300-10 Connector M14x1.5-M14x1.5 3L 2 EP20230626

9 301002000128 Bolt M12x80 B 1 EP20230626

10 304008000004 Lockwasher ®12 Pk 1 EP20230626

1 304000000009 Flatwasher ®12 T 1 EP20230626

10




0201 Full Free 3-Stage Mast Lifting Part

I AGRET A

EAH=

11



0201Full Free 3-Stage Mast Lifting Part
4 HHERIEGE A

Index Part No. Part Name No. Applied Date Remark
FFs Lo ECEAS e & H #E

1 0000-000305-00 Bolt M10x1.25x20 g 4

2 0000-000063-00 Lockwasher ®10 R 4

3 304000000035 Flatwasher ®10 PR 4

4 3218-114000-0A Shaft R 2

5 3231-850000-00 Tilt Cylinder fRHb L 2 H<4000mm

5 3231-860000-00 Tilt Cylinder BARHHI T 2 H=4000mm

6 301002000049 Bolt M14x40 EES 8

7 0000-000233-00 Lockwasher ®14 o 12

8 0000-000379-00 Flatwasher ®14 R 8

9 0000-001012-00 Bearing GE30ES KAl 2

10 0000-000849-00 Seal ©47 LA 4

11 302000000464 Screw M14 X 60 WRET 4

12 3231-800300-00-01 Chain Assembly B 1 H=3700mm 59 Pitch

12 3231-800300-00-02 Chain Assembly B % 1 H=4000mm 63 Pitch

12 3231-800300-00-03 Chain Assembly % 1 H=4350mm 69 Pitch

12 3231-800300-00-04 Chain Assembly % 1 H=4500mm 71 Pitch

12 3231-800300-00-05 Chain Assembly % 1 H=4800mm 75 Pitch

12 3231-800300-00-06 Chain Assembly BE% 1 H=5000mm 77 Pitch

12 3231-800300-00-07 Chain Assembly BE% 1 H=5100mm 79 Pitch

12 3231-800300-00-08 Chain Assembly BE% 1 H=5300mm 81 Pitch

12 3231-800300-00-09 Chain Assembly 2% 1 H=5400mm/H=5500mm 83Pitch

12 3231-800300-00-11 Chain Assembly S 1 H=6000mm 93 Pitch

13 3231-800001-00 Copper Sleeve [ERENERTESS 2

14 3231-810013-00 Fixed Plate AP BN T E AR 2

15 3125-800001-00-05 Fork e 2 122*40*1070mm

12




15 3125-800001-00-02 Fork "X 2 122*40*920mm

15 3320-590001-00-03 Fork X 2 122*40*1150mm

15 3125-800001-00-09 Fork X 2 122*40*1220mm

15 3320-590001-00-05 Fork "X 2 122*40*1370mm

15 3125-800001-00-13 Fork "X 2 122*40*1500mm

15 3125-800001-00-15 Fork i34 2 122*40*1600mm

15 3125-800001-00-25 Fork i34 2 122*40*1700mm

15 3125-800001-00-18 Fork i34 2 122*40*1820mm

15 3125-800001-01 Fork i34 2 122*40*1900mm

15 3125-800001-00-20 Fork X 2 122*40*2000mm

15 3125-800001-00-22 Fork X 2 122*40*2200mm

15 3218-800001-10-02 Fork 94 2 100*40*920 mm

15 2125-630001-00-01 Fork 94 2 100*40*1070mm

15 3218-800001-10-06 Fork "X 2 100*40*1100mm

15 2125-630001-00-06 Fork X 2 100*40*1150mm

15 3218-800001-10-09 Fork X 2 100*40*1220mm

15 3218-800001-10-11 Fork "X 2 100*40*1370mm

15 2125-630001-00-16 Fork "X 2 100*40*1520mm

15 3218-800001-10-17 Fork "X 2 100*40*1800mm

16 2125-630001-10 Pin assembly TR B 2

17 See 0203 Fork Frame e X4 1 See 0203
18 3112-721000-B0 Baffle ERL Y5 1 42in
18 3112-721000-B0-02 Baffle PR 1 48in
18 3112-721000-B0-03 Baffle PR R 1 60in
19 3231-420000-30-01 Free Lift Cylinder HE TR 1 H=3700mm , See 0204

19 3231-420000-30-02 Free Lift Cylinder HE TR 1 H=4000mm , See 0204

19 3231-420000-30-03 Free Lift Cylinder HE TR 1 H=4350mm , See 0204

19 3231-420000-30-04 Free Lift Cylinder HETH L 1 H=4500mm , See 0204

19 3231-420000-30-05 Free Lift Cylinder HETH L 1 H=4800mm , See 0204




19 3231-420000-30-06  |Free Lift Cylinder Tt L H=5000mm , See 0204
19 3231-420000-30-07  |Free Lift Cylinder Tt L H=5100mm , See 0204
19 3231-420000-30-08  |Free Lift Cylinder Tt L H=5300mm , See 0204
19 3231-420000-30-09  |Free Lift Cylinder Tt T H=5400mm , See 0204
19 3231-420000-30-10 Free Lift Cylinder Fapaeakinn H=5500mm , See 0204
19 3231-420000-30-11 Free Lift Cylinder HLTF AL H=6000mm , See 0204
20 3231-410000-30-01-R | Lift Cylinder HLTFI L H=3700mm , See0205
20 3231-410000-30-02-R | Lift Cylinder HL TR H=4000mm, See0205
20 3231-410000-30-03-R | Lift Cylinder HL TR H=4350mm , See0205
20 3231-410000-30-04-R | Lift Cylinder T H=4500mm , See0205
20 3231-410000-30-05-R | Lift Cylinder Fapapriking H=4800mm, See0205
20 3231-410000-30-06-R | Lift Cylinder Fapaprikinn H=5000mm , See0205
20 3231-410000-30-07-R | Lift Cylinder Fapaprikinn H=5100mm , See0205
20 3231-410000-30-08-R | Lift Cylinder Fapapriking H=5300mm , See0205
20 3231-410000-30-09-R | Lift Cylinder T H=5400mm , See0205
20 3231-410000-30-10-R | Lift Cylinder HLTFIB L H=5500mm , See0205
20 3231-410000-30-11-R | Lift Cylinder HL TR H=6000mm , See0205
20 3231-410000-30-01-L | Lift Cylinder HL TR H=3700mm , See0205
20 3231-410000-30-02-L | Lift Cylinder HLTFI L H=4000mm, See0205
20 3231-410000-30-03-L | Lift Cylinder HL TR H=4350mm , See0205
20 3231-410000-30-04-L | Lift Cylinder HLTFIB L H=4500mm , See0205
20 3231-410000-30-05-L | Lift Cylinder Fapapriking H=4800mm, See0205
20 3231-410000-30-06-L | Lift Cylinder Fapapriking H=5000mm , See0205
20 3231-410000-30-07-L | Lift Cylinder Fapapriking H=5100mm , See0205
20 3231-410000-30-08-L | Lift Cylinder Fapaprikinn H=5300mm , See0205
20 3231-410000-30-09-L | Lift Cylinder Fapapriking H=5400mm , See0205
20 3231-410000-30-10-L | Lift Cylinder T H=5500mm , See0205
20 3231-410000-30-11-L | Lift Cylinder HLTFI L H=6000mm , See0205
21 0000-000375-00 Bolt M16x35 A

14




22 0000-000191-00 Lockwasher ®16 P 2

23 3112-130000-00 Shaft "1 3R 22 2 2

24 3231-800006-30 Cylinder Hoop LN 2

25 3231-800007-30 Cylinder Hoop kK Uk 2

26 301002000014 Bolt M8x20 A 6

27 304000000052 Lockwasher ®8 R 8

28 304000000040 Flatwasher ®8 PR 8

29 3231-800002-00 Chain Pulley R 2

30 0000-000183-00 Collar ®35 AR 2

31 3231-800200-0A-01 Chain Assembly B 1 H=3700mm 95 Pitch

31 3231-800200-0A-02 Chain Assembly S 1 H=4000mm 103 Pitch

31 3231-800200-0A-03 Chain Assembly B 1 H=4350mm 111 Pitch

31 3231-800200-0A-04 Chain Assembly B 1 H=4500mm 115 Pitch

31 3231-800200-0A-05 Chain Assembly B 1 H=4800mm 121 Pitch

31 3231-800200-0A-06 Chain Assembly S 1 H=5000mm 125 Pitch

31 3231-800200-0A-07 | Chain Assembly B 1 H=5100mm 127 Pitch

31 3231-800200-0A-08 Chain Assembly % 1 H=5300mm 133 Pitch

31 3231-800200-0A-09 Chain Assembly B % 1 H=5400mm 135 Pitch

31 3231-800200-0A-10 Chain Assembly B 1 H=5500mm 137 Pitch

31 3231-800200-0A-11 Chain Assembly B 1 H=5600mm 139 Pitch

31 3231-800200-0A-12 Chain Assembly B 1 H=6000mm 151 Pitch

32 3231-800010-00 Sheave RS 1

33 3120-600001-00 Guide Plate TR 2

34 3625-800006-30 Washer SR A 2

35 3231-800008-30 Fixed Plate T3] 78 AR 1

36 0000-000242-00 Blot M8x16 [y 2

37 3231-810000-0A Outside Mast HMIZE 1 See 0202
38 3231-820000-0A Middle Mast Y 1 See 0202
39 3231-830000-0A Inside Mast SINES 1 See 0202

15




40 0000-000283-00 Blot M10%35 HE AL

41 0000-000553-00 Nut M10 HE R}

42 3231-800400-00 Cover LI

43 301012000002 Bolt M16x40 S

44 304000000055 Lockwasher ®16 R

45 304000000044 Washer ©16 K

46 3231-800006-00 Collar ® BRI

47 3231-800100-00 Chain Pulley seat R R

48 3231-800005-00 Chain Shaft R

49 2125-600002-30 Tubing Roller WERE

50 0000-000613-00 Bolt M12x50 2

51 0000-000438-00 Washer ®12 K

52 3231-800011-00 Plate TR

53 3231-800007-00 Sleeve e

54 3231-800015-0A Plate T R AR

55 301002000008 Bolt M6*35 IR

56 304000000036 Flatwasher ®6 PR

57 304000000050 Lockwasher ®6 Hy

58 3231-800016-00 Plate KU H AR 2301000312- BGD-21-004457

59 3215-801001-20 Fixed plate SRR AR 2311600857- BGD-22-002194

o I | 23 11100107- 56021008517

61| |2125500003-00 | Micro Switch 2311100107- BGD-21-008517

62 | |202800000003 Screw M5x12 2311100107- BGD-21-008517

63 | |301016000003 Screw M8x20 2311100107- BGD-21-008517

64 | |304000000052 Lockwasher ©8 2311100107- BGD-21-008517

5| 304000000040 | Flatwasher 08 2511100107 FERRE

0| ast5e000161c L owichacion e 231 1100107- AE——

67 e Lifting limit switch 2311100107- BGD-21-008517
hamness

16




68

69

70

71

72

17



0202 Full Free 3-Stage Mast

HBEHTHR

18



0202 Full Free 3-Stage Mast

AHEBE=Y5
Index Part No. Part Name No. Applied Date Remark
s TG LA o 3 F 1 391 &Ik

1 | 01 |3231-810000-00-01 Outside Mast CARE'S 1 -2301000311 | H=3700mm

02 |3231-810000-0A-01 Outside Mast ANE'S 1 2301000312- H=3700mm ,BGD-21-004457
1 | 01 |3231-810000-00-02 Outside Mast ANE'S 1 -2301000311 | H=4000mm

02 |3231-810000-0A-02 Outside Mast ARE'S 1 2301000312- H=4000mm,BGD-21-004457
1 | 01 |3231-810000-00-03 Outside Mast A5 1 -2301000311 | H=4350mm

02 |3231-810000-0A-03 Outside Mast APTBE 1 2301000312- H=4350mm ,BGD-21-004457
1 | 01 |3231-810000-00-04 Outside Mast A5 1 -2301000311 | H=4500mm

02 |3231-810000-0A-04 Outside Mast PARES 1 2301000312- H=4500mm ,BGD-21-004457
1 | 01 |3231-810000-00-05 Outside Mast A5 1 -2301000311 | H=4800mm

02 |3231-810000-0A-05 Outside Mast PARES 1 2301000312- H=4800mm,BGD-21-004457
1 | 01 |3231-810000-00-06 Outside Mast ANE'S 1 -2301000311 | H=5000mm

02 |3231-810000-0A-06 Outside Mast ANES 1 2301000312- H=5000mm ,BGD-21-004457
1 | 01 |3231-810000-00-07 Outside Mast ARE'S 1 -2301000311 | H=5100mm

02 |3231-810000-0A-07 Outside Mast ANE'S 1 2301000312- H=5100mm ,BGD-21-004457
1 | 01 |3231-810000-00-09 Outside Mast CARES 1 -2301000311 | H=5300mm

02 |3231-810000-0A-09 Outside Mast ARE'S 1 2301000312- H=5300mm ,BGD-21-004457
1 | 01 |3231-810000-00-10 Outside Mast APTBE 1 -2301000311 | H=5400mm

02 |3231-810000-0A-10 Outside Mast A5 1 2301000312- H=5400mm ,BGD-21-004457
1 | 01 |3231-810000-00-11 Outside Mast A5 1 -2301000311 | H=5500mm

02 |3231-810000-0A-11 Outside Mast PARES 1 2301000312- H=5500mm ,BGD-21-004457
1 | 01 |3231-810000-00-13 Outside Mast APTBE 1 -2301000311 | H=6000mm

02 |3231-810000-0A-13 Outside Mast PARES 1 2301000312- H=6000mm ,BGD-21-004457
2 3231-820000-0A-01 Middle Mast e 1 H=3700mm
2 3231-820000-0A-02 Middle Mast e 1 H=4000mm
2 3231-820000-0A-03 Middle Mast e 1 H=4350mm

19




3231-820000-0A-04 Middle Mast e H=4500mm
3231-820000-0A-05 Middle Mast e H=4800mm
3231-820000-0A-06 Middle Mast e H=5000mm
3231-820000-0A-07 Middle Mast e H=5100mm
3231-820000-0A-09 Middle Mast e H=5300mm
3231-820000-0A-10 Middle Mast e H=5400mm
3231-820000-0A-11 Middle Mast e H=5500mm
3231-820000-0A-13 Middle Mast e H=6000mm

01 [3231-830000-00-01 Outside Mast INE -2301000311 | H=3700mm

02 [3231-830000-0A-01 Outside Mast SN 2301000312- H=3700mm ,BGD-21-004457

01 [3231-830000-00-02 Outside Mast SN -2301000311 | H=4000mm

02 |3231-830000-0A-02 Outside Mast SN 2301000312- H=4000mm,BGD-21-004457

01 [3231-830000-00-03 Outside Mast M5 -2301000311 | H=4350mm

02 |3231-830000-0A-03 Outside Mast M5 2301000312- H=4350mm ,BGD-21-004457

01 [3231-830000-00-04 Outside Mast SN -2301000311 | H=4500mm

02 |3231-830000-0A-04 Outside Mast e 2301000312- H=4500mm ,BGD-21-004457

01 [3231-830000-00-05 Outside Mast INE -2301000311 | H=4800mm

02 [3231-830000-0A-05 Outside Mast INE 2301000312- H=4800mm,BGD-21-004457

01 [3231-830000-00-06 Outside Mast INE -2301000311 | H=5000mm

02 [3231-830000-0A-06 Outside Mast INE 2301000312- H=5000mm ,BGD-21-004457

01 [3231-830000-00-07 Outside Mast INE -2301000311 | H=5100mm

02 [3231-830000-0A-07 Outside Mast M5 2301000312- H=5100mm ,BGD-21-004457

01 [3231-830000-00-09 Outside Mast SN -2301000311 | H=5300mm

02 |3231-830000-0A-09 Outside Mast SN 2301000312- H=5300mm ,BGD-21-004457

01 [3231-830000-00-10 Outside Mast M5 -2301000311 | H=5400mm

02 [3231-830000-0A-10 Outside Mast SN 2301000312- H=5400mm ,BGD-21-004457

01 [3231-830000-00-11 Outside Mast M5 -2301000311 | H=5500mm

02 |3231-830000-0A-11 Outside Mast e 2301000312- H=5500mm ,BGD-21-004457

01 [3231-830000-00-13 Outside Mast INE -2301000311 | H=6000mm

20




02

3231-830000-0A-13

Qutside Mast

IRES

2301000312-

H=6000mm ,BGD-21-004457

2415-612000-1B

Roller |

W

21




1 (Option)

0203 Full Free 3-Stage Mast Fork Frame Assembly
EHMERITRE LK

22




0203 Full Free 3-Stage Mast Fork Frame Assembly
4 HHEZIRRIE B K

Index Part No. Part Name No. Applied Date Remark
i) kel T2 Ko i H 3 L
1 | 01 |3231-841000-50 Sideshifter P E RS 3 1 -2301000311 See0209
02 |3231-841000-5A Sideshifter P E RS 3 1 2301000312- See0209,BGD-21-004457
1 | 01 |3231-841000-00 Lift Bracket e X4 1 -2301000311 Option
02 |3231-841000-0A Lift Bracket X 1 2301000312- Option,BGD-21-004457
2 2415-612000-1B-01 | Roller W 6
3 0000-000913-00 Bolt M10x40 [y 4
4 0000-000063-00 Lockwasher ®10 e 4
5 0000-000007-00 Flatwasher ®10 T Req.
6 3625-843000-30 | Side Roller JUIEER 2
7 3316-512000-20-01 | Bearing Accessories HA R AR 4

23




0204 Full Free 3-Stage Mast Free Lift Cylinder

2 VR T T

EHHB=

24



0204 Full Free 3-Stage Mast Free Lift Cylinder
4 H H =R AL

Index Part No. Part Name No. Applied Date Remark
i) LG5 TR Ko i H 3 #E
1 / LBI Dust Ring 55x63x5/6.5 By 2Pl 1
2 / Snap Ring 55x65x3 i 1
3 / Ring 55%65%6 BaEalc] 1
4 / O-Ring 75%3.1 O %iJE 1
5 / O-Ring 70%3.1 O %iJg 1
6 / O-Ring 20x2.4 O %iJE 1
7 / Wearing 70x65x20 XN 1
8 / Ring 70x60x6 % 1
9 / Snap Ring 70x60x2 EETas 1
Seal kit for cylinder MmEEEA (B
KIT 3231-32G 1
(Include item1,2,3,4,5,6,7,8,9) 1,2,3,4,5,6,7,8,9)

25




0205 Full Free 3-Stage Mast Lift Cylinder

4 =TSSR Tl

26



0205 Full Free 3-Stage Mast Lift Cylinder

ENEL I ARP T Shisulil

Index Part No. Part Name No. Applied Date Remark
s T LI ATR B 32 L9 &Ik

1 / Dust Ring 35%x43x5/6.5 7 2 P 1

2 / O-Ring 50%2.4 O ZIH 1

3 / Wearing 45%x40%15 HES 1

4 / Snap Ring 45x35x2 =l 1

5 / Seal Ring 45x35x6 eeEa i 1

Seal kit for cylinder AR EEEEDN
KIT 3231-3BG 1
(Include item1,2,3,4,5,) (81,2345

27




0206 Full Free3-Stage Mast Hose Assembly

w e~ 2
B =
(]
?9a\$¢§w ...... -3
/ 7 e e m e - —oom
o 7 = _\eA..J = ﬁ“’”(,"
/ ~— e (N, ’
- /
o
4.._m ﬂ = w £ - /

28



0206 Full Free 3-Stage Mast Hose Assembly
4 H =R T SR

Index Part No. Part Name No. Applied Date Remark
P el T4 B EH H U
1 3215-860400-10 Flow Regulator o 35 [ 1
2 0000-000638-00 | O-Ring 17x2.65 O 2
3 3231-865000-00 | Qil Pipe Il RTHEL =@ 1N 1
4 3215-860600-30 Three Way PEFHET =L 1
Connector
5 2701-202200-00 V201 5-M22x1 5 ERGEPS 1
6 0000-000639-00 | O-Ring 19%2.65 O M 2
7 3231-864000-30 | Qil Pipe | T =8 | 1
8 3231-863000-00 | Steel Pipe Il SRR 1
9 0000-000366-00 | Washer ®22 Y& 4
Connector
10 2701-222200-00 V22 522X 5 ERGEZSS 4
11 3625-854000-30 Three Way =@ 1
12 3231-862000-00 | Steel Pipe | IR LA | 1
13 3231-868000-00-01 | Oil Pipe EINE Y G 1 H=3700mm
13 3231-868000-00-02 | Qil Pipe EINE T e 1 H=4000mm
13 3231-868000-00-03 | Qil Pipe SRR T 1 H=4350mm
13 3231-868000-00-04 | Qil Pipe SRR THE 1 H=4500mm
13 3231-868000-00-05 | Qil Pipe SRR T 1 H=4800mm
13 3231-868000-00-06 | Oil Pipe SRITAERAE 1 H=5000mm
13 3231-868000-00-07 | Oil Pipe SRR 1 H=5100mm
13 3231-868000-00-09 | Oil Pipe SRITBERAE 1 H=5300mm
13 3231-868000-00-08 | Qil Pipe EINE Y i 1 H=5400mm
13 3231-868000-00-10 | Qil Pipe gel IR 1 H=5500mm
13 3231-868000-00-11 | Qil Pipe gel IR 1 H=6000mm

29




0206 Full Free 3-Stage Mast Hose Assembly
4 H =R T SR

Index Part No. Part Name No. Applied Date Remark
i) kel FE R e i H 3 ik
14 3231-861000-00 Steel Pipe TR 4 A 1
15 0000-000242-00 Bolt M8x16 A 4
16 0000-000159-00 Lockwasher ®8 ikt 4
17 0000-000176-00 | Flatwasher ®8 P 4

30




0207 Full Free3-Stage Mast The Third Hose Assembly
S =20 1285 =R

o
LT
1
I
Inside Mas{ 14
ﬁ—S = ‘Insiie Mast
3
A7 2T L 1

i /// ,]I < \\4( 432

L// ~ \\\\

2 \\> \
GQIT | 8 Ei%?%?///
2
1 To Mast
To Side Shifter — Inside Mast



0207 Full Free 3-Stage Mast The Third Hose Assembly

A B =TRSO

Index Part No. Part Name No. Applied Date Remark
5 RS EiEA B i H ik

1 0000-000902-00 Screw M6x25 HEAT 12

2 304000000054 Lockwasher ®6 GERY 12

3 304000000036 Flatwasher ®8 SR 12

4 3231-800015-0A Plate RUHEE H bR 6

5 0000-000242-00 Bolt M8x16 Ly 2

6 0000-000159-00 Lockwasher ®8 R 2

7 0000-000176-00 Flatwasher ®8 SR 2

8 3231-800003-00 Fixed Plate =B E R 1

9 3231-866000-0A-01 | Oil Pipe A 1 H=3700mm
9 3231-866000-0A-02 | Oil Pipe A 1 H=4000mm
9 3231-866000-0A-03 | Oil Pipe A 1 H=4350mm
9 3231-866000-0A-04 | Oil Pipe RS2 1 H=4500mm
9 3231-866000-0A-05 | Oil Pipe A 1 H=4800mm
9 3231-866000-0A-06 | Oil Pipe A 1 H=5000mm
9 3231-866000-0A-07 | Oil Pipe RS2 1 H=5100mm
9 3231-866000-0A-08 | Oil Pipe A 1 H=5300mm
9 3231-866000-0A-09 | Oil Pipe A 1 H=5400mm
9 3231-866000-0A-10 | Oil Pipe A 1 H=5500mm
9 3231-866000-0A-11 | Oil Pipe A 1 H=6000mm
10 0000-000438-00 Flatwasher ®10 KT 1

11 3231-800011-00 Plate ERA R 1

12 301002000026 Bolt M10x20 Ly 1

13 0000-000060-00 Lockwasher ®10 Pk 1

14 3231-800015-00 Plate U AR 1

32




0208 Full Free3-Stage Mast The Fourth Hose Assembly
S =20 125 DYk R

1
o.f % —9
o
Fork Frame—1=~ ||| 10

: —EAN ~
Inside Mast—- "7 >

Inside Mast

33



0208 Full Free 3-Stage Mast The Fourth Hose Assembly
2 H =TS DI S

Index Part No. Part Name No. Applied Date Remark
i) kel T2 Ko i H 3 L

1 0000-000902-00 Screw M6x25 IRET 6

2 304000000050 Lockwasher ®6 GERY 6

3 304000000036 Flatwasher ®6 SR 6

4 3231-800015-0A  |Plate XA AR 2

5 0000-000286-00 Bolt M12x60 oy Ea 1

6 304000000051 Lockwasher ®12 ek 2

7 304000000009 Flatwasher ®12 N 2

8 3231-950100-00 Four-way assembly IO S 2H A4 1

9 3231-869000-00-01 | Oil Pipe RS AU ST 2 H=3700mm
9 3231-869000-00-02 | Oil Pipe RS AU ST 2 H=4000mm
9 3231-869000-00-03 | Oil Pipe 1B 2R DU B 2 H=4350mm
9 3231-869000-00-04 | Oil Pipe I B2 DU B 2 H=4500mm
9 3231-869000-00-05 | Oil Pipe I B2 DY B 2 H=4800mm
9 3231-869000-00-06 | Oil Pipe RN AU ST 2 H=5000mm
9 3231-869000-00-07 | Oil Pipe I B2 DU B 2 H=5100mm
9 3231-869000-00-08 | Oil Pipe 1B 2R DU B 2 H=5300mm
9 3231-869000-00-09 | Oil Pipe RS AU ST 2 H=5400mm
9 3231-869000-00-10 | Oil Pipe RS AU ST 2 H=5500mm
9 3231-869000-00-11 | Oil Pipe RS AU ST 2 H=6000mm
10 3215-800003-10 Tube Round e FXER 1

1 3231-800011-00  |Plate R 1
12 3215-860001-40 | Plate JEBR 1
13 3231-800008-00 Sleeve LIES 1
14 3231-800013-00  |Plate EY R 1

34




0209 Shifter built-in side

W E MR

35



0209 Shifter built-in side

WEMF S
Index Part No. Part Name No. Applied Date Remark
i) kel T2 Ko i H 3 L
0 | 01 |3231-841000-60 Sideshifter B AR 1 -2301000311 2w
02 |3231-841000-6A Sideshifter R 1 2301000312- 2W,BGD-21-004457
0 | 01 |3231-841000-50 Sideshifter R 1 -2301000311 3F
02 |3231-841000-5A Sideshifter R 1 2301000312- 3F,BGD-21-004457
1 / Block down INGES 2
2 / Block BabiiEN 2
3 / Gasket ring 44.4X3.1 0 BY#5 18 2
4 / Bead flange 4l 2
5 / O-ring 52.6X2.4 O T lE 2
6 / Gasket ring  40x50x8 o R 2 ) 2
7 / Collar EEN 2
8 / Bush ring 40X48X5/6.5 i< 2
9 / Shock absorber sleeve  HEE 2
10 3231-KNHK-2A Kit for slider MR 2AE AL 1 Include above (1. 2. 3. 4. 5. 6. 7. 8. 9)

36




	Index目录
	0101 Wide-View 2-Stage Mast Lifting Part宽视野二级门架起
	0102 Wide-View 2-Stage Mast宽视野二级门架
	0104 Tilt Cylinder倾斜油缸
	0105 Wide-View 2-Stage Mast Lift Cylinder宽视野二级门架
	0106 Wide-View 2-Stage Mast Oil Pipe System宽视野二
	0107 Wide-View 2-Stage Mast Side Shifter Piping(Tr
	宽视野二级门架侧移油路(三联)
	0108 Wide-View 2-Stage Mast Side Shifter Piping(Fo
	宽视野二级门架侧移油路(第四联)
	0201 Full Free 3-Stage Mast Lifting Part全自由三级门架起
	0202 Full Free 3-Stage Mast全自由三级门架
	0204 Full Free 3-Stage Mast Free Lift Cylinder全自
	0206 Full Free3-Stage Mast Hose Assembly全自由三级门架
	0207 Full Free3-Stage Mast The Third Hose Assembl
	0208 Full Free3-Stage Mast The Fourth Hose Assemb
	0209 Shifter built-in side
	内置侧移器

